



REPORT OF TEST DATA

April 24, 2018

Danny French
Contego International, Inc.
7991W 1400 North
Silver Lake, IN 46982-9676
Email: dan@contegointernational.com

SUBJECT: Results of Hardness Testing; KTA Project No. 380118-R2

Email authorization for testing received on 01/18/18

Sample Tested:	KTA-1 One panel coated on one side measuring approximately 4" x 8" with average coating thickness of 239.5 mils
-----------------------	---

Sample	Analyte	Method	Results	Test Date	Analyst
KTA-1	Shore D Hardness	ASTM D2240-15e1	66	3/21/18	KMS

Room Parameters: 73.5 ± 3.5°F, 50 ± 5% relative humidity
Apparatus: Model 307L Type D Classic Durometer, handheld,
serial #184383, calibrated June 2017

Result is the average of five readings.

Analysis Performed by: Kaley Stanczyk
Kaley M. Stanczyk
Project Manager/Chemical Technician
kstanczyk@kta.com, x182

Results Reviewed by: Robert B. Leggat
Robert B. Leggat
Laboratory Services Manager

R2 – a revision is being issued to update the results of testing.

JN380118